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EAGLE WINDOW & DOOR, INC.
Dubuque, lowa

PRODUCT TYPE: Aluminum Clad Wood Hinged Door with Impact Glazing (Inswing)
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SP1 with Harbor Master IG
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1.0 Report Issued To: Eagle Window & Door, Inc.

2045 Kerper Boulevard
Dubuque, lowa 52001

2.0 Test Laboratory: Architectural Testing, Inc. an Intertek Company ("Intertek-ATI")

849 Western Avenue North
St. Paul, Minnesota 55117
(651) 636-3835

3.0 Project Summary:

3.1

3.2

3.3

3.4

3.5

3.6

3.7

3.8

3.9

Product Type: Aluminum Clad Wood Hinged Door with Impact Glazing (Inswing)

Series/Model: 3080 Series 05 E-Series Hinged Patio Door — Inswing — SP1 with Harbor
Master I1G

Compliance Statement: Results obtained are tested values and were secured by using
the designated test methods. The specimens tested met the performance
requirements set forth in the referenced test procedures for a +2400 / 3120 Pa (+50.0
/ -65.0 psf) Design Pressure with missile impacts corresponding to Missile Level D and
Wind Zone 4.

Test Dates: 03/26/15 - 04/07/15

Test Record Retention End Date: All test records for this report will be retained until
April 7, 2019.

Test Location: Intertek-ATI test facility in St. Paul, Minnesota.

Test Specimen Source: The test specimens were provided by the client.
Representative samples of the test specimens will be retained by Intertek-ATI for a
minimum of four years from the test completion date.

Drawing Reference: The test specimen drawings have been reviewed by Intertek-ATlI
and are representative of the test specimens reported herein. Test specimen
construction was verified by Intertek-ATI per the drawings located in Appendix A. Any
deviations are documented herein or on the drawings.

List of Official Observers:

Name Company

Tim Pfile Eagle Window & Door, Inc.
George O. Radysh Intertek-ATI

Steve V. Kenemer Intertek-ATI

Eric J. Schoenthaler Intertek-ATI
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4.0 Test Specifications:
ASTM E1886-05, Standard Test Method for Performance of Exterior Windows, Curtain
Walls, Doors, and Impact Protective Systems Impacted by Missile(s) and Exposed to Cyclic

Pressure Differentials

ASTM E1996-12, Standard Specification for Performance of Exterior Windows, Curtain
Walls, Doors, and Impact Protective Systems Impacted by Windborne Debris in Hurricanes

5.0 Test Specimen Description:

5.1 Product Sizes:

Overall Area: Width Height
2.3 m?(24.3 ft?) millimeters inches millimeters inches
Overall size 927 36-1/2 2438 96
Panel size 881 34-11/16 2367 93-3/16

5.2 Frame Construction:

Frame Member Material Description
Jambs and head Aluminum / LVL Alumlnum extr.u5|ons were slip-fit over LVL wood
side and head jambs.
Alumi
uminum / Aluminum extrusion slip-fit over a polyethylene /
. polyethylene wood , , . .
Sill . . wood fiber composite material with an oak
fiber composite /
threshold.
wood
Joinery Type Detail
AIumllnum . Mitered, sealed with silicone and secured with a
head/jamb Miter ;
corner key and two #8 x 7/16" screws.
corners
Wood Sealed with silicone and fastened through the
head/jamb Butt head with two #8 x 1-3/4" screws and through
corners the jamb with one #6 x 1-1/4" screw.
Sealed with silicone and fastened with two #6 x
Sill Butt 1" screws through the sill into the wood jamb
and three #8 x 2-1/2" screws through the jambs
into the sill.

www.archtest.com . www.intertek.com/building
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5.0 Test Specimen Description: (Continued)

5.3 Panel Construction:

Panel Member Material Description
Al Aluminum / LVL Aluminum extrusions were slip-fit over LVL panel
members.
Joinery Type Detail
panel stiles to Each joint was secured with two 3/4" x 4"
rails Butt hardwood dowels secured with wood glue and
one 2-1/2" brad nail.

5.4 Reinforcement: No reinforcement was utilized.

5.5 Weatherstripping:

Description Quantity Location
Hollow vinyl bulb 1 Row Bottom rail of panel.
Q-lon leaf seal 1 Row Perimeter of frame.

5.6 Test Specimen #1, #2 and #3 Glazing: No conclusions of any kind regarding the
adequacy or inadequacy of the glass in any glazed test specimen(s) can be made.

Glass Type th\)i‘tlzﬁ:naells Glass Makeup Glazing Method
The glass was set from the interior
3.9 mm tempered glass against an Instant Glaze Il sealant
and backfilled with silicone.
8.0 mm air space Contemporary glazing stops
Harbor 3.1 annealed glass (I.Eagle Qrawing: 01.08397) with a
Master G 0.800" . single sided adhesive foam tape
0.090" (PVB by DuPont) | \yere ytilized on the interior and
interlayer secured with 1-1/4" brad nails
3.1 annealed glass located 25 mm (1") from each
corner and 152 mm (6") to 203
mm (8") on center.
Location Quantity — Daylight Openl.ng Glass Bite
millimeters inches
11 mm
Panel 1 741 x 2045 29-3/16 x 80-1/2 (7/16")

www.archtest.com . www.intertek.com/building
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5.0 Test Specimen Description: (Continued)

Test Report No.: E6414.02-201-44
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5.7 Test Specimen #4 Glazing Details: No conclusions of any kind regarding the adequacy
or inadequacy of the glass in any glazed test specimen(s) can be made.

Overall .
Glass Type Thickness Glass Makeup Glazing Method
The glass was set from the interior
against an Instant Glaze Il sealant
. t I
3.9 mm tempered glass and backfilled with silicone.
8.0 mm air space Colonial glazing stops (Eagle
Harbor 3.1 annealed glass Drawing: 0106551) with a single
Master IG 0.800" . sided adhesive foam tape were
0.090 _(PVB by DuPont) | ,tilized on the interior and
interlayer secured with 1-1/4" brad nails
3.1 annealed glass located 25 mm (1") from each
corner and 152 mm (6") to 203
mm (8") on center.
Daylight Openin
Location Quantity — L P I. & Glass Bite
millimeters inches
11 mm
P | 1 741 x 204 29-3/1 -1/2
ane x 2045 9-3/16 x 80-1/ (7/16")
5.8 Drainage:
Drainage Method Size Quantity Location
16 mm
Weep slot (5/8") wide x 2 Exterior face of sill at ends.
5mm
(3/16")
13 mm . "
o Frame sill, 127 mm (5") from each end at
(1/2") wide x . o .
Weep slot 2 inner most leg draining into the sill
13 mm hollow
(1/2") '
13 mm . "
"o Frame sill, 133 mm (5-1/4") from each
(1/2") wide x L
Weep slot 2 end at outer most leg draining into the
13 mm sill hollow
(1/2") '

www.archtest.com
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5.0 Test Specimen Description: (Continued)

5.9 Hardware:

Test Report No.: E6414.02-201-44
Report Date: 05/16/15
Page 5 of 12

Description Quantity Location
Spaced: 203 mm (8"), 1129 mm (44-
Butt hinges 3 7/16") and 2062 mm (81-3/16") from top
of the panel.
Panel stile with keepers in frame located:
Three point locking mechanism 1 356 mm (14"), 864 mm (34") and 1689
mm (66-1/2") from the sill.
Latch and deadbolt strike 1 ?”C:Ne panel stile, 965 mm (38") from the

6.0 Installation:

The specimen was installed into a Spruce-Pine-Fir wood buck. The rough opening allowed
for a 10 mm (3/8") shim space. The exterior perimeter of the window was sealed with

sealant.

Location

Anchor Description

Anchor Location

Head and jambs

2" roof nails

Secured through nail flange 76
mm (3") from each end and
spaced 305 mm (12") on center.

Secured through each upper and
lower strike plate with two

ockjamb #10x 2-1/2" screws screws and through the middle
strike plate with three screws.
h h h hi ith
Hinge jamb #10 x 2-1/2" screws Secured through each hinge wit
two screws.
Sill Silicone The sill was set atop three beads

of silicone sealant.

www.archtest.com
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7.0 Test Results: The results are tabulated as follows:
ASTM E1886, Large Missile Impact
Conditioning Temperature: 21°C (70°F)
Missile Weight: 4128 g (9.1 Ibs)
Missile Length: 2438 mm (96")

Muzzle Distance from Test Specimen: 5.2 m (17'0")

Test Unit #1: Orientation within +5° of horizontal

Impact #1: Missile Velocity: 15.1 m/s (49.5 fps)
Impact Area; Center of glazing
Observations; Missile hit target area; no rips, tears or penetrations

Results; Pass

Impact #2: Missile Velocity: 15.1 m/s (49.5 fps)
Impact Area;] Lower right glazing corner

Observations] Missile hit target area; no rips, tears or penetrations

Results; Pass

Test Unit #2: Orientation within £5° of horizontal

Impact #1: Missile Velocity: 15.0 m/s (49.2 fps)
Impact Area; Center of glazing
Observations; Missile hit target area; no rips, tears or penetrations

Results; Pass

Impact #2: Missile Velocity: 15.2 m/s (49.8 fps)
Impact Area; Lower right glazing corner

Observations] Missile hit target area; no rips, tears or penetrations

Results; Pass

www.archtest.com . www.intertek.com/building
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7.0 Test Results: (Continued)
ASTM E1886, Large Missile Impact
Conditioning Temperature: 21°C (70°F)
Missile Weight: 4128 g (9.1 Ibs)
Missile Length: 2438 mm (96")

Muzzle Distance from Test Specimen: 5.2 m (17'0")

Test Unit #3: Orientation within +5° of horizontal

Impact #1: Missile Velocity: 15.2 m/s (49.8 fps)
Impact Area; Center of glazing
Observations; Missile hit target area; no rips, tears or penetrations

Results; Pass

Impact #2: Missile Velocity: 15.2 m/s (49.8 fps)
Impact Area;] Lower right glazing corner

Observations] Missile hit target area; no rips, tears or penetrations

Results; Pass

Test Unit #4: Orientation within £5° of horizontal

Impact #1: Missile Velocity: 15.3 m/s (50.3 fps)
Impact Area; Upper left glazing corner
Observations; Missile hit target area; no rips, tears or penetrations

Results; Pass

Impact #2: Missile Velocity: 15.1 m/s (49.6 fps)
Impact Area; Center of glazing

Observations] Missile hit target area; no rips, tears or penetrations

Results; Pass

www.archtest.com . www.intertek.com/building
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7.0 Test Results: (Continued)

ASTM E1886, Air Pressure Cycling

Test Unit #1

Design Pressure: +2400 /3120 Pa (+50.0 / -65.0 psf)

POSITIVE PRESSURE

Test Report No.: E6414.02-201-44
Report Date: 05/16/15
Page 8 of 12

Pressure Number of Avera.ge Cycle _
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
480 to 1200
1.7 No rips, t trati
(10.0 to 25.0) 3500 3 o rips, tears or penetrations
(%tt?) 2248) 300 2.35 No rips, tears or penetrations
1200 to 1920
1.7 No ri i
(25.0 to 40.0) 600 6 o rips, tears or penetrations
720 to 240
(15?0 ’:)o 50.8) 100 2.39 No rips, tears or penetrations
NEGATIVE PRESSURE
Pressure Number of Avera.ge Cycle .
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
935 to 312
(1;55 50365.8) 50 2.54 No rips, tears or penetrations
1 to 24
(3526.2 tg 52?05) 1050 1.90 No rips, tears or penetrations
187
(%tt(z) 32.8) 50 2.49 No rips, tears or penetrations
625 to 1560 3350 1.88 No rips, tears or penetrations

(13.0 to 32.5)

Result: Pass

www.archtest.com
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7.0 Test Results: (Continued)

ASTM E1886, Air Pressure Cycling

Test Unit #2

Design Pressure: +2400 /3120 Pa (+50.0 / -65.0 psf)

POSITIVE PRESSURE

Test Report No.: E6414.02-201-44
Report Date: 05/16/15
Page 9 of 12

Pressure Number of Avera.ge Cycle _
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
480 to 1200
1. No ri t trati
(10.0 to 25.0) 3500 85 o rips, tears or penetrations
(%tt?) %;(;48) 300 2.44 No rips, tears or penetrations
1200 to 1920
2. No ri i
(25.0 to 40.0) 600 00 o rips, tears or penetrations
720 to 240
(15?0 ’:)o 50.8) 100 2.11 No rips, tears or penetrations
NEGATIVE PRESSURE
Pressure Number of Avera.ge Cycle .
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
935 to 312
(1;55 50365.8) 50 2.26 No rips, tears or penetrations
1 to 24
(3526.2 tg 52?05) 1050 1.85 No rips, tears or penetrations
187
(%tt(z) 32.8) 50 2.51 No rips, tears or penetrations
625 to 1560
1.82 No rips, t trati
(13.0 to 32.5) 3350 8 o rips, tears or penetrations

Result: Pass

Note: Test Specimens #2, #3 and #4 were cycled in a common chamber.

www.archtest.com
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7.0 Test Results: (Continued)

ASTM E1886, Air Pressure Cycling

Test Unit #3

Design Pressure: +2400 /3120 Pa (+50.0 / -65.0 psf)

POSITIVE PRESSURE

Test Report No.: E6414.02-201-44
Report Date: 05/16/15
Page 10 of 12

Pressure Number of Avera.ge Cycle _
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
480 to 1200
1. No ri t trati
(10.0 to 25.0) 3500 85 o rips, tears or penetrations
(%tt?) %;(;48) 300 2.44 No rips, tears or penetrations
1200 to 1920
2. No ri i
(25.0 to 40.0) 600 00 o rips, tears or penetrations
720 to 240
(15?0 ’:)o 50.8) 100 2.11 No rips, tears or penetrations
NEGATIVE PRESSURE
Pressure Number of Avera.ge Cycle .
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
935 to 312
(1;55 50365.8) 50 2.26 No rips, tears or penetrations
1 to 24
(3526.2 tg 52?05) 1050 1.85 No rips, tears or penetrations
187
(%tt(z) 32.8) 50 2.51 No rips, tears or penetrations
625 to 1560
1.82 No rips, t trati
(13.0 to 32.5) 3350 8 o rips, tears or penetrations

Result: Pass

Note: Test Specimens #2, #3 and #4 were cycled in a common chamber.

www.archtest.com
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7.0 Test Results: (Continued)

ASTM E1886, Air Pressure Cycling

Test Unit #4

Design Pressure: +2400 /3120 Pa (+50.0 / -65.0 psf)

POSITIVE PRESSURE

Test Report No.: E6414.02-201-44
Report Date: 05/16/15
Page 11 of 12

Pressure Number of Avera.ge Cycle _
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
480 to 1200
1. No ri t trati
(10.0 to 25.0) 3500 85 o rips, tears or penetrations
(%tt?) %;(;48) 300 2.44 No rips, tears or penetrations
1200 to 1920
2. No ri i
(25.0 to 40.0) 600 00 o rips, tears or penetrations
720 to 240
(15?0 ’:)o 50.8) 100 2.11 No rips, tears or penetrations
NEGATIVE PRESSURE
Pressure Number of Avera.ge Cycle .
Range Cvcles Time Observations
Pa (psf) ¥ (seconds)
935 to 312
(1;55 50365.8) 50 2.26 No rips, tears or penetrations
1 to 24
(3526.2 tg 52?05) 1050 1.85 No rips, tears or penetrations
187
(%tt(z) 32.8) 50 2.51 No rips, tears or penetrations
625 to 1560
1.82 No rips, t trati
(13.0 to 32.5) 3350 8 o rips, tears or penetrations

Result: Pass

Note: Test Specimens #2, #3 and #4 were cycled in a common chamber.

www.archtest.com
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General Note: Upon completion of testing, the specimens met the requirements of Section 7 of
ASTM E1996.

8.0 Test Equipment:

Cannon: Constructed from steel piping utilizing compressed air to propel the missile
Missile: 2x4 Southern Pine
Timing Device: Electronic Beam Type

Cycling Mechanism: Computer controlled centrifugal blower with electronic pressure
measuring device

Tape and film were used to seal against air leakage during structural testing. In our opinion, the
tape and film did not influence the results of the test.

Intertek-ATI will service this report for the entire test record retention period. Test records
such as detailed drawings, datasheets, representative samples of test specimens, or other
pertinent project documentation, will be retained by Intertek-ATI for the entire test record
retention period.

This report does not constitute certification of this product nor an opinion or endorsement by
this laboratory. It is the exclusive property of the client so named herein and relates only to the
specimens tested. This report may not be reproduced, except in full, without the written

approval of Intertek-ATI.

For INTERTEK-ATI:

(- ot It A

Digitally Signed by: Eric Schoenthaler Digitally Signed by: Daniel A. Johnsol
Eric J. Schoenthaler Daniel A. Johnson
Project Manager Director — Regional Operations
EJS/jb

Attachments (pages): This report is complete only when all attachments listed are included.
Appendix A: Drawings (35)

This report produced from controlled document template ATI 00498, revised 06/19/15.
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! & Architectural Test'ing

Test sainpte complies with these details.
Deviations are noted.

Report# ECL{IS
pate SISI1S _ teen G%

od

B T T MR RS

t

[}
v EXTERIOR VIEW
SECTION A-A
THE INFORVATION CONTAIMED IN THIS DOGUMENT IS CORFIDENTIAL ANG

.
Notes: BRQPRIETARY 70 AVOERSEN CORPORATION AND DOOR AMD MAY NOT BE

1. SILICONE OR BUTYL TAPE SEALANT MUST RUN ENTIRE LENGTH OF SEAM BETWEEN STILE AND RAML CLADDING. DESCLOSED T0 NOHERPLOYEES OF THE COMPANY L USED IH AVY KaY OR 708

ANY PURPOSE OUTTSIDE OF THE COMPANY WITHOUT THE EXPRESS WRITTEN

2. ONE PANEL WEDGE 1S INSERTED AT EACH END OF STILES {4 TOTAL). CONIENT OF AVDERSEN CORPORATEOH. UKALTHGRIZED USE, REFACOLCTION, E_Sereleagle

DLSCLOSURE OR RETENTION OF ANY THFORWATICH CONTAINED HEREIN 15
EXPRESSLY PROMIBITED. TITE
;ﬁ%f{% ﬁ;gggggm T:’:ﬁ:-:é 3 22:2::22 o5 CLAD HINGEDPT’PEDL DR%%EMEJLS:“NG (IMPACT)

. TAE TRANEHG FUVBER
FRACTION: = 1/B4 1:4
w0LES: 2 1/2 L 7 ook SHEET

TN 10540

N Aree
]




REVISIONS

REV | PLM/DCN DESCAIPTION

DATE DRFT ENG

NS

4.V

TOP RAIL

— SEE NOTE #1

SEE NOTE #3
fil—— BOTTOM RAL

@)

STILE

Notes:

1. INJECT 1.75 TO 2.00 CC OF GLUE INTG EACH RAIL HOLE AND INSERT DOWEL UNTIL FULLY SEATED.
2. APPLY THIN COAT OF GLUE TO ENTIRE SURFACE OF STILE HOLE AND DOWEL PRIOR TO ASSEMBLING PANEL.

. Architectura Testing
@ : Test s3 mple ‘ l

® Reporty_CCY |-
_\-:/' Date_éiéﬁé___ e Co

Compties with .
e¥iations are nogggse details.

THE THFORWATION CENTATNED IN THIS DOCLWMENT I8 CONFIDENTIAL AND
PROPRIETARY T AMDERSEN GORPORATIOH AND DDOR AHD KAY NOT BE
OISCLOSED TO MONEWPLOYEES OF THE COMPANY OR USED IN ANY WAY OR FOR
ANY PUAPOSE QUTSIOE OF THE CONPANY WITHIUT THE EXPRESS WAITTER
COMSENT OF ANDERSEN CORPORATION. UNAUTHCAIZEQ USE, REPAODLTTTON,
DISGLOSURE (R RETENTION OF ANY INFORMATIOH COMTAIMED HEREIN IS
EXPREESLY PROMIBITED.

ANUETSE
E-Series/Eagle

CLAD HINGED PATIO DOOR — INSHNG (MPACT)

PANEL ASSEMBLY

SCALE DRAXING NWRIZER
1:5

PERMISIIBLE TOLERANES DRAWN BY DATE
UNLESS OTHERWISE SPECIFIED TPFILE 3 /23 /20-'5
DECTWALS: ¢ 005 ENGINEEA DATE
FRATION: & 1/64
weLes: = 142 FLI 7 OGH

" gori| 10540




@ REVISIONS

. ', REV | PLM/DCN DESCAIPTICN DATE DRFT ENG
. I 1 .

(26) SEE NOTE 41 ﬁ [

-
l ) L 1
DIA .250 1 7 T X
2 HOLES ﬂ] 1.772 g }
500 DEEP A A A
@ T S8y T . v
~ 1,378
I e Ii
X 3.622
O t | &
2,559
. — <P
" =] T
35
. - | g : )%Archztectura”esting
. : 1 . : ] - : '
e . T e st e detl
PV N -] 3000 | - : e ol noted.
27 @ : INTERIOR_VIEW Report#E\ é‘; ‘;5 |
- N - | ST —
Date 21 31° ° = Tech_&R

Notes: THE TNFORWATION CONTATNED IN THIS DOCUMENT 18 CONFIOENTIAL AKD
FROPRIETARY T0 AMDEASEH CORFORATION AND DGR AHD NAY 10T BE

1. A BEAD OF SILICONE SEALANT MUST BE APPLEED TO ENDS OF STILE CLADDING AND THE ENTIRE WIDTH OF PANEL DISCLOSED 0 KOIEHELOYEES OF THE COMPAYY (R USED: I ANY WAY 08 FOR

' . - a
INSTALLING -CAP ANY PUSPOSE QUTSIOE OF THE COMPANY WITHIT THE EXPRESS ¥RITTEN [ ] ]
. CONSENT OF ANDERSEN CORFORATION, UNAUTHORIZED USE, AEPRODUCTION, E-Serie S / Ea le
DISCLOGUSE OR RETENTION OF ANY INFORWATION CONTATHED KEREIH 15 g
EXPRESELY PROSISITED. e

e e ekl W 1CLAD HINGED PATIO DOOR - INSWING (WMPACT)
i 008 [ oo PANEL ASSEMBLY .
FUSTIoN: = 164 1:5 1/2 DRANING HUMBER
neies: ¢ §/2 Pl 0w T ot 1] ] TO540




REVISIONS
REV | PLM/DCN DESCRAIPTION DATE DRFT £NG
$ o
. g and|
* ] ® L 425
COMPLETE 156 DiA.
g 1 13 HINGE | 1™ X750 0P, [} 75 ()
e ) o 5 |
o H o I ¥ o [ o (12 PLACES) 1 .
o H o o H o 1.004
o[ e o - @ o [ -\»-U_@ 2 ge8 A"l
3 — | .,."9 / % § :—J\--: : . .
© * HINGE CUP 1.004
& SHIM — - /r
re |0 51) SEE NOTE #1
e (4 e
o || e DETAIL A
N @ 48) SEE NOTE #2
o :v ./"'V“" e
Y \r | yalm Y
fTIJ . ROUT ONLY I( \-.\
o [ e - L Arte-=lf— A
o H o " T E f\
N2 e ‘. | ./ .200 RouT DEPTH TYP.
e @ SECTION A-A
J\ -, Architectural Testing
Test sample complies with these details.
Deviations are noted.
Report# ‘“3 .
PANEL pate. 2L DS een GR
‘THE THFORVATION GONYAINED IN THIS DOCUMENT IS5 CONFIOENTIAL AND .
Notes: N EACH CUP CISHOGED O WOUPLEVCS 5 GO O AED o A w0 7 1O
1. PLACE ONE .052 SHIM IN . 0 L PANT OR USED IN ANY WAY O FOR A
2. CUP TO BE BEDDED IN SILICONE TO ENSURE SEAL BETWEEN CLADDING AND STLE. Gt - aners i, moza e e, | Sardeg /Eagle
. EMPREESLY PROAIBITED. THTLE .
o CAITSIAE TUEAEED ]E;'I_”'_"ILEE 3 22‘;’_"252 015 CLAD HINGED PAFI||?QGDQORPR_E|:IJNSMNG (IMPACT)
DECIWALS: ¢ 005 [~ chameen | DATE T = TR
FRACTION: = 164 .
MoLES: 2 172 P 7 ol S g of 11 10540




REVISIONS

REV | PLM/DCN DESCAIPYTION

DATE DARFT ENG

NO. | DRAWING DESCRIPTION QUANTITY MATERIAL
1 221" FEAD JANB 1 WOOD {4}
2 | 0108126497 JAMB RISER BLOCK 2

3 AB3 4 9/16" WALL JANB CLADDING 2 ALUMINUM
4 ABEBN 2" FOAM CORNER PAD 2

5 AD30 SILICONE SEALANT AS REQUIRED SILIGONE

MDS0103 [ SEALANT BUTYL TAPE AS REQUIRED | BUTYLE RUBBER

8 §107873~4-BFDI 4 9/16" SILL CAP 1 ALUMENUM
7 AB99 EL WEDGE 4 NYLON

8 A395"| GU-HANDLE ASSEMBLY 1 8iS

9 AB3W T 4-0/16" WALL HEAD CLADDING i ALUMINUM
10 221~~T SIDE JAMB 1 WoOD

11 AQBY #10-24 THREADED INSERT § ZING

12 AB26 FRAME WEATHERSTRIP I

13 A3BA #1924 X 5/8" FH. NS. {HINGE TO THAEADED INSERT) AS -REQUIRED

14 | 01078674 9/16" SILL BASE R ALUMINUM
15 | 0106082~-#7.X 1 1/4" FH3NS 8.8. AS REGUIRED /8

16 A517~1 TOP & BOTTCM LATCH STRIKE 2

17 | 0109888 [ 2 1/2" BRAD .077 DIA, 4 GALVANIZED STEEL
18 A28T #3 X 2 1/2" FHSNS 4 STEEL
18 | 0107031 [ 58 X 1 3/4" FHNS Z&Y AS REQUIRED STEEL
20 AT9X CENTER STAIKE PLATE (SEGURITY LATCH & OEADBOLT) 1 578

21 AB4K s 4B BOTTOM RAIL CLADDING 1 ALUMINGM
22 Ad7A~~ DUST CUP FOR TAB LATCH STRIKE 2

23 AGB1S_TOYER PANEL WEATHERSTRIP i
24A 1 0108397\ {-CONTEWPCRARY GLASS STOP (OPTIONAL} i WOoo
248 | 0106551 ~4COLONIAL GLASS STOP 4 WO0D

25 0106061\4’%@ CORNER KEY 2

26 A49X N\ A-PANEL CAP i ALUMINUM
27 AD1D [ WCOD ACHESIVE AS REQUIRED COPOLYNER
28 | ofosoe2 3 X 7/16" HEAD FHSMS S.5 4 /%

29 A59Y ~T SILL WEATHERSTRIP 1

30 AB26™~T FRAME WEATHERSTRIP i

31 | 0108317 | 7/8" HARBORMASTER IG GLASS i GLASS
32 AG15 | #12 X 2 1/2" FHWS 8.5 AS REQUIRED §/8

33 A516 #12 X 1 172" FH. WS, (FPL) AS REQUIRED

34 | 0108597 | 1.1/4" 18GA HARD STEEL BRAD AS REQUIRED STEEL
35 | 0108126170AK SILL TRIM 1

36 AB2X 4 9/16" SILL FOAM TAPE 2

37 A264 ADHESIVE TAPE 2 POLYETHYENE
38 449~ COMMERCTAL HINGE 3 STAINLESS STEEL
39 A3BE GU CENTER GEAR 1

40 | 0108593 | GLASS SETTING BLOCK AS REQUIRED | NEOPRENE RUBSER
41 AB22 4 9/16" SILL JAMB FOAM PAD 2

%&( Architectural Testing

Test sampie complies with thesa details.
Deviations are noted.

Report# Eét{ ‘ 3

Date _ﬁ_@_—

Tecn 6%

THE TMFORWATION CONTATHED IN THIS OOCUMENT 15 CONFIDENTIAL AND
PROPRIETAAY T ANDERSEN COAPORATION AND DDOR AHD NAY HOT BE
DISCLOSED TO NONEWPLOYEES OF THE COMPANY OR USED IE ANY WAY OR FOR
ANY PURPOSE QUTSICE OF THE COMPANY WITHOUT THE EXPRESS WRITIEN
CONSENT OF ANDERSEN CORPORATION, UNAUTHORIZED USE, REPRONLCTION,
DISCLOSURE OR RETEHTION OF AMY INFORMATION CONTAINED HEREIX 1§
EXFRESSLY PAOHIBITED.

A A IC
=\1(6

E-Series/Eagle

CLAD HINGED PATIO DOOR - INSHING (WPACT)
BILL OF MATERIAL

SCALE NO SCALE DRANING NUMBER

PERNISSIELE TOLERANCES DRAI BY DATE
UNLEES OTHERWISE SPEGIFIED TPFILE 3 /23 /2015
DECINALS: = (05 ENGINEER TATE
FRACTION: & 1/64
ALEs: 2 12 P

1 t00f 1 T0540




REVISIONS

REV | PLM/DCN

DESCRIPTION

DATE DRFT ENG

NO. | DRAWING DESCRIPTION QUANTITY MATERIAL

42 2006 4 11/16" HINGE STILE 1 WD

43 2008 4 11/18" LOCK STILE 1 WooD

44 A7V~ 4 11/18" STILE CLAGDING 2 ALUMINUM

45 A3J8HW G-U TOP EXTENSION AS REQUIRED

48 ABTE #8 X 1 1/2" PHSMS 8.8 1

47 A73Y 4 11/16" TOP RAIL CLADDING 1 ALUMINUM

48 A47K HENGE CUP AS_REQUIRED

49 MDSA052_ | INSTANT GLAZE IT SEALANT AS REQUIRED |HOT-MELT SELICONE
50 0106101 | GLAZING SHIM AS REQUIRED | NEQPRENE RUBBER
51 A7 | HINGE SHIM AS REQUIRED

52 200J~1 8" BOTTOM RAIL 1 WooD

53 2006~ 4 11/16" TOP RAIL 1 WooD

54 0109140 | #6 X 1" FH, ES, AS REQUIRED

55 0106302 | #7 X 5/8" FHSMS 8.5 AS REQUIRED §/§

56 0105880 | #7 X 7/8" FHWS S.8. AS REQUIRED 8.8

57 20A4 | WOOD DOWEL AS REQUIRED WHITE BIRCH
58 0105220\ ¢"CENTER_STRIKE DUST GUP 1

58 0108140 2

#6 x 1 1/4" FHAS TEKS POINT 8.5 .

Test sample complies with these details,
_Deviations are noted.

Report#

P

N Architectura!

CUi

Testing

Date 5\55\5

Tech é'ﬂ

THE IKFORMATION CONTAINED IN THIS DOCUMENT IS CONFIDENTIAL AND
PROPAIETARY TO ANDERSEN CORPORATION AMD DOOR AND MAY NOT BE
DISCLOSED TO KOMEWPLOYEES OF THE COMPANY OR USED IH ANY WAY OR FOR
AT PURPOSE OUYSIDE OF THE CONPAMY WITHOM THE EXPAESS WRITTEN
CONSENT OF ANDERSEN CORPORATION, UNAUTHORIZED USE, REPRODUCTION,
DISCLOSURE OA AETENTION OF ANY INFORMATICN CONTAIHED HEREIN IS

EXPRESSLY FROHIBITED.

MU
E-Series/Eagle

PEAMISSIBLE TOLERANGES
UNLESS OTHERWISE SPECIFIED

wGiws: = 005
RATION: = 1,/64
moLEs: = 12

DRAIM BY CATE
TPFRE | 3/253/2015
ERGTVEER TATE

FOH 7 OO

CLAD HINGED PATIO DOOR - INSHING (HPACT)
BILL OF MATERIAL

SCALE NO SCALE DRANING HUMBZR

10540




Architectural Testing

Test sample complies with these details,
Deviations are noted. '

Report# Q)L“S I
Tech_&_.

Date SIS“S

NOTES:
1. SEE MASTER CAD DATABASE FUR DIMENSIONS NOT SHOWN.

2. ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT),
* UNLESS OTHERWISE SPECIFIED.

3. WALL THICKNESS = .055, UNLESS NOTED.
4. AREA = .345 SQ. IN.
§. CRITICAL DIMENSIONS: @THRU@

313 —

o

4.688
+.026

.266

<2>.277

Ei
(=]
=t
=1}

<3>.2B4

.625

250

062

3.563

.394 (REF) —=

REVISIONS

REV [PO/PLM] DESCRIPTION | DATE [ENGIDRFT]
BG-00] 21882 | REVISED MOTES B ATNEE

EAGLE MILL #M1889

TITLE:
Eaglég’ PROFILE, 4 11/16" PANEL
:ﬁm\:rien cmg'i‘ COV ER
EXTRUDED ALUMINUM PROFILE TOLERANCES| Lo, i Nowim 06D n 10 e b Gra w Bk 1
WX IR FIR AN RAROSE QUTSIDE OF THE CONPANY WITHKUT THE ECPR O8N WATTTEN DONSEXT OF APMOENGEN|
[ DIMENSION __[POINT OF USE TOL| Zaiflicisrs Meh BEISRLIANIE poornie
.400-,999 £.010 T SPECTFIOATIONS:
e R, | s [T 01| 0 | 00 |
2.000-3,989 +,024 bECIALE: CHEGKED 8Y7 | BATED
4.000-5,999 .03 . wmE oy | DRAWING MBERT 01075
WALL THICKNESS, £,007 HELES: EET T P -
ANGULAR TOL +1° HET 1 OF 6 A73Y




NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS SHOWN ARE IN INCHES AND ALL
TOLERANCES ARE TO BE: DEC. +.005; FRAC, +1/6& ANGLES $1/2.
2. WALL THICKNESS TO BE .062 UNLESS OTHERWISE SPECIFIED. - -
3. ALL CORNERS TO BE 015 UNLESS OTHERWISE SPECIFIED.
4 AREA = 43 SO, N,
384 REF.
| R050 (2) ROI6 |
1
260008 U 3
| PAMESS
| +.035 CONVEX
-.036 CONCAVE
:
7
&
g .
b
|
|
!
@ v ‘ —
5.815 £.048 ' L
L~ - -
8.000 2,034
—] 262 |~
—~ .00
] 80—
&
», Architectural festing
- Test sample complies with these details.
_/ Deviations are notet.
R.050 C .
]
Report# Gug
/- pate_ SIS 1i5 Tech_| &
@ TOLERANCES (UNLESS NOTED)
) — 04 THICKNESS | +.006
.2524.010 ANGLES 1
000 - 369 | 007
PE it o Y [~ -394£.008 -~ 400 - 999 | 010
05008 A 1000 - 1489 | £012
g / \ DETAL A 1500 - 1999 | £.014
i i SCALE: 2 = 1 2000 - 3999 | 094
: i 4000 - 5999 | +.0%
625008 | /] 6.000 - 7.999 | 104
\ 7 8000 ~ 9.699 | £.054
. 7266 1008 ‘ 10.000 & ABOVE | +.060
oy = WS DRAmMG et MTS DOKKNTS M W PROPERTY OF
..... ' . EAGE, WHOOY Kk DOCR. B0 USE O REPROXUCION OF ME
. CONTENTS OF HS QOOAENT IS AORMTIED WOt 1€
078 ~—i ) %ﬁ%ﬂ_ﬂém_
(L— J TINE: AREL CLADOI
. . INTERLOCK FIT
. v
J313£.008 _ TNGEE  EAGLES STD. COLORS |
: : 5063 1-5 ALUWIUR
M AWW ALE:  1=1
%R 5708 {DCN: DRWG: — ABIK
NO DATE_|DATE 7/34/2003] € 01 OF 02




REVISIONS
REV [PO/PLM] DESCRIPTION | DATE [ENG [DRFT]
BH-00| 22956 | REVISED LOCATION OF DIN L ON PAGE 2 | 5/1/2013 | | MLP

B—
o |

— ]
C

.080 -812 A

.219 C::ima
— B

2.6262.01M0 |
__|

.750
/ 18 |1
1.374 L —)- 246
— 362 t—— ¥ 1 i
188 —=| e
.804
.498
/ . 1.021
E :
o8 &
2.845£.010 / -, Architectural Testing
3,423 Test sample complies with these details.
. Deviations are noted.
Report# Eé L” 3
Date §_ {Sf (5  tech (2 £
NOTES !
1. SEE MASTER CAD DATABASE FOR DIMENSIONS NOT SHOWN.
) [ ACERSEN CORPORRAI 0N TITLE:
ALL RTGHTS AFSERVED
2. ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT), reoneme memws | PROFILE, 4 9/16" WALL,
UNLESS OTHERWISE SPECIFEED, o .
EXTRUDED ALUMINUM PROFILE TOLERANGE | occmmas: & ;{‘ﬁ‘ﬂ& COVER, ISPD
3. WALL THICKNESS = .058, UNLESS NOTED. _ %%‘?E_& maes x PR FTATIONT
- &y 4
4. AREA = .59 5. IN. _400-.069 £.010 o o 00106 | WBOS3 | PO300 | WOSS
1.500-1,599 2,014 CHECKED B | GATE:
2.000-3,99 +,024 P [ems gy DRANTNG HADER: 107578, IPT
WALL THICKNES £.007 TR | DATE:
ANGULAR TOL 3° ET | OF 4 AB3W




NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS SHOWN ARE IN INCHES AND ALL
TOLERANCES ARE TO BE: DEC. 1.010; FRAC. 11/64; ANGLES +1/7".
2. WALL THICKNESS .040 UNLESS OTHERWISE SPECIFIED.

R.020 .610+.010 .
010 DP. X 90° (18) —~_ -o» |y RO
= ™) _
e
.3451.010 325 .360:I:0%%

.020

O V2

LU‘F

I -
W)+

roi5—"| N |
\_ RS
TYP.
~— .03
—| 165 |~— 4054007 -
EXPOSED —

%&Architectural Testing

\ R.010

— [~ .020
TOLERANCES (UNLESS NOTED) |

THICKNESS | - +.006

_ ANGLES +1

.000 - .399 1.007

400 - 999 | +.010

1.000 - 1.499- | +.012
1.500 - 1.999 | +.014
©2.000 - 3.999 | +.024
4.000 — 5.999 | +.034
16.000 — 7.999 | +.044

| 8.000 - 9.999 | ‘+.054
|10.000 & ABOVE |- +.060-

THIS DRAWING AND ITS CONTENTS ARE THE PROPERTY OF
EAGLE WINDOW & DOOR. NO USE OR REPRODUCTION OF THE
CONTENTS OF THIS DOCUMENT IS PERMITTED WITHOUT THE
EXPRESS WRITTEN PERMISSION OF EAGLE WINDOW & DOOR.

TTLE:  PROFILE, PANEL CAP,
Test sample complies with these details. e HINGED PATIO
Deviations are noted. FINISH: _ EAGLE'S STD. COLORS
Report# EQLHS e . .
oate 313 Tech _O % MATL™ 6030 1-6 ALUMINUM _
- DFT.____"TWN __ [SCALE:  4=1
BD[UPDATE TITLE KJST21682] 6/7/12 [DCN: 0838 IDRWG:  A4OX
NO DESCRIPTION DFT] DOC | DATE |DATE: 9/7/2001

A - 01 OF 027] .



+.016
R.031 7016 \,

DIM A

.625

NOTES:

REFER TO MASTER CAD MODEL FOR DIMENSIONS NOT SHOWN.

" ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT),

UNLESS OTHERWISE SPECIFIED.

CRITICAL DIMENSIONS USED:

CRITICAL DIMENSIONS INACTIVE: PRCCESS POINT OF USE TOL SHE gy DRARTNG WEBER: QitB3sT, IPT
AOFILE MILL + 008 ENQINEER: DATE:
GULAR TOL +£1° HET{ OF 1 01 08397

REVISIONS

REV_[PO/PLM|

DESCRIPTION

DATE | ENG DRFT

BA-00| 22786 |WIGRATED TO INVENTOR, UPDATEL STARDRRDS| 1/7/2014 |

[ T

Test sample compties with these details.

Repol

WOOD PROEILE TOLERANCES
E.

rtd

Qeviaticns are noted.

ECYis

Date _M Tech _Q.f.'?“_____.,

2014 ANDERSEN GORPORATION
AIL RIGHTS RESERVED
PERMTSSIGLE TOLERANCES

TITLE:

PROFILE, CONTEMPORARY

DL::::L:;I'H:WKSE SPECIFIEC GLASS STOP
s & e
s g PO2S5 | WHOOT | POR52 | POR50 | Poars | Wpoot

B DATE:
thies | 1/7/2014

CHEGKED BY: | DATE:




REVISION
REV | PLM | DESCRIPTION | DATE [ENG[DFT
BB-00| 25763 | UFDATE SIATUS, Dfla NUVBER Wo 2226 [12/31/2014] | KJS
ENDWORK TYPICAL /
BOTH ENDS
1,668
b _25-,@3 &
R.062
N |
e | ™
i
9 245 !
.10 l Ay ' f)
|
.490 J . |
[ \
a0 ||
l |
|
2 A
12
.654 .125
%Archltectu rat Testing
Test sample complies with these details.
Devradons are noted,
Report# C é"l’
vae 51305 mon 2.0
NOTES: Z0T4 AEASEN CORPORATION | TZ3LE:
OO0 FAE TOLERANGES 172472071 4 e~ PROFILE, TRIM, INTERIOR
1. HREFER TO MASTER CAD MODEL FOR DIMENSIONS NOT SHOWN. PROCESS T POINT OF USE TOL WNLESS OTHERWISE SPECIFIED SILL INSWING HINGED DOOR
b
+,012 :
2. ALL DIMENSIONS ARE TO POINT OF TANGENGY (POT), CROSS MILL Sl ::::f“: . PROFILE
UNLESS OTHERWISE SPECIFIED. ROUT SIZE & LOCATION T.620 : SPECIFICATIONS:
ROUT DEPTH £.020 e e PO255 | INO01 | D252 | PD2R3 | PO276 | HPOO1
3. CRITICAL DIMENSIONS ussn:@mnu@ HOLE_LOCATION £,020 K
HOLE | JIAMETEHOOK S— ::.31122 cHeEKe B: | BATE:
. ] SGALE: DIAWING NUWBER: Q108126 IPT
4. THESE CORNERS CAN BE SHARP. EUWJ_WMWPP’ SRHWK POl (=:010 S — - 5x 0108126
ANGULAR_TOL {7 "1OF2




3.503 (REF.)

REVISION

REV | PLM |

DESCRIPTICN

| pATE [ENG[DFT

BB-00 5753 | UDPATE STAIUS, DWa TWIBER Ao AGH  |12/91/2014)

[KdS

.026 DP, x 90°

r"— W996 ——

}
421 |
1.878
.527:.007@
2.043
———— . 117£.004
ag®
- S
e 056 (REF.)
.oez/\ . R.010
f i '
.243 .248 (REF.)

DETAIL A

NOTES:
1:

2:

: SEE MASTER CAD DATABASE FOR DIMENSIONS NOT SHOWN.

ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT),
UNLESS OTHERWISE SPECIFIED.

! WALL THICKNESS = .062, UNLESS OTHERWISE SlsECIFIED.
: AREA = .498 50. IN.

: PERIMETER = 15.791 INCHES.

s CRITICAL DIMENSIONS:@ THFIU@

.1152,010

- 1.711
3.341
.335£.010 e
.030£,007

—‘ f+—— .045%,007

DETAIL B

249k, 008

o

R.073

.015 OP x 90" (16)

1/21/2011

Deviations are noted.

Report# {QLHB

1.256 %‘Architectural Testing

Test sample complies with these details,

Date f/é//s

P —

Tech &%

[
J 268 |-
@.399:.005
—“ .055%.004  gog

I R N . .
i S~ R.0t0

.248 (REF.)
DETAIL C

. El “ARDERSEN CORPGAATION
DIMENSION POINT OF USE TOL ALL RIGHTS_RESERYE)
.000-,399|%,007 PERTSSTELE E.nmcu

.400-.999[+. 10

UNLESS OTHERWISE SPECIFIED

.000-1.499(+.0

DECIMALS:

PROFILE, SILL CAP, 4
9/16", I/S HINGED DR

PROFILE

Aol Esy 4

-000-3.998/+.02

1 2
1.500-1.999]%.014
2 4
4 -5.999(%,

DAY BY:

-7.999/%,044

KJS

SPECIFICATIONS:

M35

DATES
1252012

-9.999/%,054

CHEQXED BY: | DATE:z

-ABOVE(:,

0|

|

1=
Hio|a|a|al

CKNES:

ENGINEER : DATE:

BCALE: ox DRAWING MAEER:

ANGULAR TOL[+1°

MEET:-‘ UF 1

0107873

0107873, ipt




REVISIONS
& REV_|PO/PLM] DESCREFTION i_DATE | ENG [DRFT]
3.,821%.080 BE-00] 23541 | ADDED DE-BRTDGE CUT AVD POUR WATERIAL | 11/8/2013 AWV | KJS

Architectural Testing

g4°1 @ Test sample complies with these details.
Deviations are noted.

Reportit EQL\\S
pate D\% \.A_f) Tech G

1.075

.794

3.233
3.677 F— .110
137 —fe—nry 295 / |
5.379 (REF.) _/
FLATNESS +.004 PER \ L0850
45" x 015 DP +.000
(&) INCH THIS SURFACE V-GROOVE (4) — POUR MATERTAL » 009
.076+.005 = 107 .
l
.060 .270 +.020
-098 660
i ‘ 079 393%.005 l } _
- & ' i 1
] — -
] ] 1 T
.079%,005 ] 078 f
© DETAL A L R.010 -060 el 125,/8\
HOTES: L .0%0 .060+,005
1. SEE MASTER CAD DATABASE FOR DIMENSIONS NOT SHOWN. / .424
L e .100
2. ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT), 196 POUR & DE-BRIDGE -639
UNLESS OTHERWISE SPECIFIED. DETAILL B DETAL C /N DETAL D
3. WALL THICKNESS = .090, UNLESS OTHERWISE SPECIFIED.
4. POLYURETHANE THEAMAL CONDUGTIVITY VIA ASTM C-518
IS .0913 BTU/HR-FT-DEGREE. w;igﬂﬁagu T
e e | PROFILE, SILL, 4 9/16"
5. AREA = 1.356 5G. IN. (NOT INCLUDING BREAK) EXTRUGED ALUWINU FTCE TOUERARGES| wits o srecirtee 1/S HIN éED B;\SE TéK !
[ DIMENSION INT OF USE TOL| orcmwus: & / s
6. CRITICAL DIMENSIONS: (DTHAUG) -000~ . 399[#.007- o 4 PROFILE
. .400-.999|%.010 * 1 SPECIFICATIONS:
- ' N 1. *.012 DRAMN BY: DATE:
/2 s-gasap ow. pls [ | M
DE-BRIDGE CUT CANNOT LEAVE METAL BEHIND AT ANY POINT - ENTIRE LENGTH OF 2.000-3.509/,024 chatkD ;| DaTe:
PART. CUT MUST BE CENTERED BETWEEN LUGS. w&f'gggéi@iggg 20 > e AR gy | e wae: ot dpt
ANGULAR_TOLIEL R ] OF 1 0107867




REVISIONS
REV [PQ/PLM] DESGRIPTION | DATE |ENG|DRFT]
BB-00] 26051 | ADDED CHART, DIVENSIONS [ 107772014 | TWN
DIM A | DIN B
.355 042
408 .083 :
.469 156
680 367 A
.359
A.031
DIM B c
|
R.188
DIM A
| ? |/
.25 |- ) , .125
.078 ting
. al Tes
o 266 & ATCh\teCtUr
635 rnpties with th%Se details.
mple Lo 7 e noted.
Testsa pD viations are no
Repmt% 7]} 5. Tech G
Date
[ 203 AR CORORATION | i
. : A
NOTES: | PROFILE, COLONIAL GLASS
\MLEES OTHERWISE SPECIFIED
1. REFER TO MASTER CAD MODEL FOR DIMENSIONS NOT SHOWN. —— STOP
PROFILE
2. ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT), M SPECTFICATIONS: ,
UNLESS OTHERWISE SPECIFIED. oRam pr; | baE: PD255 | WHOO1 I PD252 | PU2SY | FO276 | NPOOT
tnies | 1/8/2014 |
3. CRITICAL DIMENSIONS USED: [ WoOD PROFILE TOLERANGES GREGAED BY: | DAIE: | |
CRITICAL DIMENSIONS INACTIVE: PHGFFEé}cMEfSL +P%.'ggr OF USE TOL e - SEWET 10x BREWING FARBIER! Ct08551, 17T
+, HOINEER £ 3
ANGULAR_TOL H* HEE ] OF 1 01 06551




NOTE: 1. UNLESS OTHERWISE SPECIFIED,

TOLERANCES ARE TO BE: DEC.
2. THIS VENEER TO HAVE MINIMUM THICKNES\S}.OBO.

ALL DIMENSIONS SHOWN ARE IN INCHES AND ALL
+.005; FRAC. +1/64; ANGLES +1/2'.

4.438
R.062 (3) 2172
—}\—— -— 308 250 — |- |
R 34| N 250 |
{3 208 ] IR
256 / | £.010
- 415
£.010 A | [ J
CLEAR VENéER 241 —f ——| -~ 078 ?

(SEE NOTE #2)

Lo

~ 1.574 —

FLATNESS REQ'D ON THIS SURFACEM
031 DP 45" GROOVE

3.375
~— 1.109 —
N TN
344 N 220 '
l 5; 8] H 1 1 302
750 - 1.010@
£.010 | l

CLEAR VENEE‘R

.078

(SEE NOTE #2)

Jf{_ 1.000 ‘l\

I
241 ] —j.~
32— |

.03t DP 45" GROOVE

[-———

M5

RIPPED DOWN FOR 3 1/2" WALL [ TS DRAWNG AND TS CONTENTS ARE THE PROPERTY OF
A e L D e e
<, Architect EXPRESS WRITTEN PERMISSION OF EAGLE WINDOW & DOOR.
2 ural Testing TITLE: CLAD INSWING DOOR
Tost sainpl ; ; . WOOD JAMB
T Ociations ave porngss detals. FINISH:
Reporty gé‘” 3 ‘ _
Date _S[S 13 Tech G2 MATL: LVL |
DFTAWW__[SCALE: _1=1
BE |REVISED CLEAR VENFER CAPS  [KJS|23241]7/29/13[DCN: 0794  [DRWG:  221M
NO DESCRIPTION DET| DOC | DATE |DATE:10/31/2002| A 01 OF 05




NOTE: 1. UNLESS OTHERWISE SPECIFIED, AL CIMENSIONS SHOWM ARE IN INCHES AND ALL
TOLERANCES ARE TO BE: DEC. :.010; FRAC. £1/64; ANGLES +1/7.
2 NO TELEGRAPHING (WSIBILITY) OF CORE GLUE JOINTS THROUGH ANT EXPOSED
VENEER SURFACE IS ALLOWED.
3. ACCEPTABLE MATERIAL FOR THIS PART WHEN USED IN STAIN GRADE FINAL PROGUCT
(ies UNFINISHED, CLEAR FINISHED, STAINED, OR STANED AND CIEAR FINISHED)
1S DEFINED ON DRAWING 200R.
ACCEPTABLE MATERIAL FOR THIS PART WHEN USED N PAINT GRADE FINAL PRODUCT
{i.e: INTERIOR PRIMED OR INTERIOR PAINTED} INCLUDES ANY OF THE FOLLOWING:
A AS DEFINED ON DRAWING 200R.
B. EDGE GLUED, FINGER—JOINTED, OR EDGE GLUED AND FINGER JOINTED PINE
(SUGAR AND/OR PONDEROSA). ALL GLUED JOINTS MUST BE ADHERED USING AN
EXTERICR GRADE TYPE I BOND ADHESIVE BROWN AND BLUE STAIN PARTS ARE
NOT PERMITTED. SINKER STOCK IS NOT PERMITTED. MO KNDTS OR PIICH POCKETS
ARE ALLDWED ON EXPOSED SURFACES. LESS THAN OR EOUAL TO 10% OF MATERIAL
IN UNEXPOSED AREA MAY HAVE SMALL {LESS THAN 1/4" DiA), SOUD, TIGHT KNOTS
AND SMALL PITCH POCKETS (LESS THAN 1/4° DIA. x 1/2° LENGTH).

"
1672
® —' l— 098 (TP}
(2]

ROM (TYP)

T 520w F
T

7195

1378

/@‘%Architectural Testing

Test sample complies with these details.
Deviations are noted.

Report# E Q" l%
Datem Tech 6 -

CHNGD PROFILE
073 WAS 056 .
015 WAS 094 _RMVD ANGLE

CHNGD 10 MATH

EEEEE

DESCRIPTION




UNLESS N
NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS SHOWN ARE IN INCHES. ST mﬁuﬁ]& fﬂséﬂf TE+D)052 YA
2 NO TELEGRAPHING {VISIBILITY) OF CORE GLUE JOINTS THROUGH ANY EXPOSED o ( : . : -
VENEER SURFACE 1S ALLOWED. TOOUING DIMENSIONS (TOOL BUILT) +.008
3. ACCEPTAGBLE MATERIAL FOR THIS PART WHEN USEQ N STAIN GRADE AINAL PRODUCT SET-UP 7 PROCESS CIMENSIDNS £.012
%e&#ggug‘muh%?g ggauto. STAINED, OR STAINED AND CLEAR FIMISHED} STOLDER DRENSIONS (TENONER] 1007
ACCEPTABLE WATERIAL FOR THIS PART WHEN USED IN PAINT GRADE FINAL PRODUCT LENGTH DIMENSIONS +.020
(ie; MIERIOR PRMED OR INTERIOR PAINTED) INCLUDES ANY OF THE FOLLOWING: {TEMONOR /CHOP SAW/FRACTIONAL) :
A A5 DEFINED ON DRAWING 200G, +.016 PER
B. EDGE GLUED, FINGER-JOINTED, OR EOGE GLUED AND FINGER JOINTED PINE - BOW/WARP/CROOK FOOT NOT T0
{SUCAR AND/OR PONDEROSA). ALL GLUED JOINTS MUST BE ADHERED USING AN EXCEED +.047
EXTERIOR GRADE TYPE I BOND ADHESIVE. BROWN AND BLUE STAIN PARTS ARE -

NOT PERMITTED. SINKER STOCK IS NOT PERMITTED. HO XNOTS OR PITCH POCKETS
ARE ALLOWED ON EXPOSED SURFACES. LESS THAN OR EQUAL TO 10% OF MATERIAL
IN UNEXPOSED AREA MAY HAVE SMALL (LESS THAN 1/4 DIA), SOUD, TIGHT XNOTS
AND SWALL PITCH POCKETS {LESS THAN 1/4” DIA. & 1/2" LERGTH).

\

| 3.885
| ~| "0 (T7)
2245 1.5
] {1}
ry 1171717 7T T T T T T T T T T T T ET T T T T T T 1 e
@.M(Tﬂ’) Plhrvrrryvorrerr e it dtirredu _E-m(“")
T O I O T O O A A A N N I I I A I A I I A A A 1
: RN NN T
Lttt e r i err it r ettt rdrrn
Pttt it rrrdrrrrtertieran /
FEL L Ert Tyttt ettt e r i ertn
PEL Lt b r b r et brrtr v rienran 1.688
1548 Pl ittt b et bt et i errLrm
REF. PPl e b et et ettt et s r et &
O O O A A A I I A A I A T A I A R I SN A A AN AR A
N A I N @
I I T T T T T O O R O O I I T R A B R S R A R I R I [
I S A N N B A A I O I I R A A A A I I I
ARy [ T T R0 DU R R Iy St N O IO Y Yy I N Y N O N Y Y Y T T
RO3 TYP.
4063

)%kArchitectural Testing
s

Test sample complies with these details,
Peviations are noted. A
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NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS SHOWN ARE IN INCHES AND ALL
TOLERANCES ARE TO BE: DEC. +.005; FRAC. 11/64; ANGLES +1/72'.

2. APPROVED VENDOR: AMESBURY FOAMTITE

& Architectural Testing

~)

THIS DRAWING AND ITS CONTENTS ARE THE PROPERTY OF
EAGLE WNDOW & DOOR. MO USE OR REPRODUCTION OF THE
CONTENTS OF THIS DOCUMENT IS PERMITTED WITHOUT THE
EXPRESS WRITTEN PERMISSION OF EAGLE WINDOW & DOOR.

ies with these details.
mote complies Wi

o COML
';e;e%_[ﬂ_ﬁ)__ TeCh_Cy.E‘-———-—— |

TITLE: FOAM  WEATHERSTRIP

FINISH:

VAT TPE FOAM — PVC SKIN

02[CHGD BARBS AN ADDED ANGLE [TWN| 1198A] 8/18/09 [DF T: TWN SCALE:  4=1
01 |ADDED BARBS TWN| 1198 | 1/27/09 [DCN: 0794 __[DRWG:  A39Y
NO DESCRIPTION DFT] DOC | DATE [DATE:6/10/2003] A .01 OF 02




NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS

SHOWN ARE IN INCHES AND ALL

TOLERANCES ARE TO BE: DEC. +.005; FRAC. £1/64; ANGLES £1/7.

2. APPROVED VENDOR: SCHLEGEL

g — 014
— 025
l’ .040 - 004 343 r 059
. N
< N [N
156 i 7 D i
R.062 O .| lo booa3s
R.078 o i
fe) 0
RN o |/
OO0 O °
oo . 022
0. % 1@—0‘-% R.062
I / N~ R.156
R.125 ' 920
343
.683/
1.000
THIS DRAWNG AND (TS CONTéNT'S ARE THE PROPERTY GOF
& itectural Testing CONTENTE OF TS SOCUENT 15 e W e
ﬁ Arch € EXPRESS WRITTEN PERMISSION OF EAGLE WINDOW & DOOR.
e N s with these details. TITLE: WEATHERSTRDIP, IychD
Test sarnple COMPUES HE ed. PATIO_DOORS
ﬁg;{‘fg o 105 FINISH: DARK BRONZE
Reportd . )
l:ate RIS wnlkE —— T URETHANE FOAM
- Q-LON SKIN
DFT. AWW _[SCALE. 4=]
BCTUPDATE TITLE KJS[21682] 6/7/12 IDCN. 0794 IDRWG: __ AB2C
NO DESCRIPTION TDFT| DOC | DATE |DATE:10/30/2003| A 01 OF 05




NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS SHOWN ARE IN INCHES. AND ALL
TOLERANCES ARE TO BE: DEC. +.005; FRAC. +1/64; ANGLES +1/7.
2..023/.017 TYP. WALL FLEX. .036/.030 TYP. WALL RIGID.
3. CLAD INSWING, WOOD INSWING, SINGLE PANEL: L = FRAME WIDTH - 1.812.

SUIP - 300~
L COATING '\ R.150
| | &
é« @J?K 1 50
022 15 220
120" o b :
(TYP.) J‘ 030 = -
~ 025
™= 020
s

100

CLAD INSWING, ACTIVE PANEL]
FRAME WDTH] L
24 1/2 122 1/16
30 1/2 28 11/16
21/2 |30 11/16
36 1/2 | 34 11/16
48 1/16 | 22 11/16
60 1/16 | 28 11/16
64 1/16 | 30 11/16
721716 | 34 11/16

THIS DRAWING AND ITS CONTENTS ARE THE PROPERTY OF
EAGLE WINDOW & DOOR. NO USE OR REPRODUCTION OF THE

& : . | CONTENTS OF THIS DOCUMENT IS PERMITTED WITHOUT THE -
/‘E@Amh‘tecmm[ Testing EXPRESS WRITTEN PERMISSION OF EAGLE WINDOW & DOCR.

TITLE:  APTUS BULB WEATHERSTRIP

Tesl sample complies with these detaits.
Deviations are noted,

Reportit 6@‘“3 - |FINISH:

Date_S/SMIS _ tecn S * [WATC: SUPCOATED DUAL DUROMETER

~_PROPYLENO/ETHYLONE COPOLYMER

"DFT._ CRC__ [SCALE.  1=1 -

DCN: 0736 |DRWG:.  A661

NO|

DESCRIPTION [DFT] DOC | DATE |DATE: 7/15/2004] A 01 OF 01




REVISIONS
REV_[PO/PLM] DESCRIPTICN | DaTE [ENG[DAFT]
.494 BA-00] 22128 | NIGRATZ 10 INVENTOR, UFDATE STADARGS | 67673018 | JH | KJS
665 284 ]
e ‘—_T —
1,244 @
i L
%
.62 .284 /
—— i 484
—1J s
..204@>
T C . .665 [_
L]
Architectural Testing A I
Test sampl Yies with thege detai 204 :
est sampte complies with these detaits, i 1
Deviations are noted,
Reportit EGLHS 624 ®.125
Daze DJSI1D Tech (@
Eﬁlsltm]mm%t :mmn TITLE:
| ... ALL RIGHTS RESERVER |
. raunsenecs aeeess | CORNER KEY, NYLON, WITH
NOTES: MLESS OTHERWTSE SPERTETED : !
N HOLES
1. REFER TO MASTER CAD MODEL FOR DIMENSIONS NOT SHOWN, N PART
ANGLES: ) SPECIFICATIONS:
2, ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT), T .
UNLESS OTHERWISE SPECIFIED. [ INJECTION MOLDED TOLERANGES 1771908 |
L DIMENSION ) TOLERANGE CHECKED Br: | DATE:
3. CRITICAL DIMENSIONS USED:@THHU@ .000- ., 999 +.008 SOALE gy DRANTNG WNBER: n08GsT, 1pt
HOLE DIAMETERS __ 1%.003 BT | DATE:
ANGULAR TOL £1° SHET 4 OF 1 01 06061




2451 ~
— )
i 1A ﬁ__\ *AI 1.l92
Py n i |k l
i
.2f4o 1l15 10° \M" 2.323 .1T.°.5
3.80% .

T
®1 430 1 a5 —joo®

94°

#.188 THAU TYP.

1.135 :
—-—l f=— .437 ‘—r‘—:l* 612
.654 , . gzl :@Kéﬂ +

| .
.960 H--I L .188 TYP.

NOTES:
1. REFER TO MASTER CAD MODEL FOR DIMENSIONS NOT SHOWN.

2. ALL DIMENSIONS ARE TO POINT OF TANGENCY (POT), peeiwas: &
UNLESS OTHERWISE SPECIFIED. L SPEGIFICATIONS:
INJECTION MOLDED TOLERANCGE | oo bi: | oaTe:
3. CRITICAL DIMENSIONS UseD: (DTHRU®D | DIMENSION | TOLERANCE | tnhies [5/20/2013
CRITICAL DIMENSIONS INACTIVE: NONE .000-,999 __[=.008 CAEGRED BY: | OATE:
1.000-5.998 [£.0710 SAE CAAING NUMBER : DY0R129.01,4pt
HOLE DIAMETERS [£.003 CoTT e P
ANGULAR TOL [*1° SECT | OF 4 0108129

e

r;— 2.737 REF, ——-—-E

Q@ ol
- s

.801

CUT DCWN FOR 3 1/2" WALL

DETAIL B

REVISIONS

REV [PO/PLM]

DESCRIFTION

| DATE [ENG[DRFT

BA-00[ 21871 |

FODED RADIUS [572072013 |

[T

A
-\

SECTION A-A

Architectural Testing

Test sampie complies with these details.
Deviations are noted.

Report# :

£CY 13

Date __SJ_S_L[_S_.

Tech 60‘“

2013 ANDERSEN GORPORATION

PERMISSISLE TOLERANCES
UNLESS OTHERWISE SPECIFIED

ALL RIGHTS RESERYED

TITLE:

JAMB RH RISER BLOCK,
INSWING HINGEP DOOR




REVISIONS
REV [PO/PLM] DESCRIPTION | PATE [ENG[DRFY
f— 750 BB-00] 20615 | NIGRATE TO INVENTOR, UPDATE STANDARDS [10/71/2011] | KkJs

b

\/ @.272 THRU
375 —| e e e503 e /v .438 X 82°

t.004

T 508 |~ 4,000 £,031

1.004 £ Architectural Testing

.,
|—- .550 3&
; i tails.
mple compties with these de
\ Testsa pDeviations are noted.

. . Reportd éb{ IB
R.625 (4) ‘ BEARING Date _5__‘—[2 Tech —&(’L_'__'—_

4,000 %.031
2,000 t 2.000
. EAGLE PARTE | FINISH
.031 0500 BLACK
5901 WHITE
l 5902 |CIL RUBBED BRONZE
+ i 0803 BRIGHT CHRONE
{ [ RN / | 0904 BRIGHT BRASS
9306 ANTIQUE BRASS
6507 SATIN CHROME
5908 PEWTER
P.503 -120 8509 LIFETIME (TITANIUMY |
NOTES: TITLE:
1: SEE MASTER GAD DATABASE FOR DIMENSIONS NCT SHOWN. EXTRUDED ALUMINUM PROFILE TOLERANGES 172172011 | E ® [ n
DIMENSTON FOINT OF USE_TOL wmna%gnogs HINGE ASSY, 4 X 4
2: ALL DIMENSIONS ARE TO POINT OF TANGENGY (PCT), . 000,309 *.007 an Anderser, Campany EXTRUDED COMMERCIAL
UNLESS OTHERWISE SPECIFIED. . 400-,999 £,010 TBAE HNTATLN 10 L 1 b PScBSS T AT TS T GRS B
1.000-1.499 £.012 AT AITES 2, YRS, BLGENE 5 AT o 47 BT P
3: SEE DRAWING 0106214 FOR STAINLESS STEEL FINISH. ;-ggg-lé’ : :g : “““"“'""“""‘!n'.::'.:f“ﬁta.u.;‘%g%,m.m, T
x " . U
7 4.000-5.9 +, 034 PEAMISSIULE TOLERANCES DRRWH BY: DATE?
007 09 T 044 WhLESs SCT  [16/21/2011
.500-9,999, +.054 reiaLs: £ , 005 CHECKED BY: | GATE:
10.000 -ABOVE +. 080 . SCALE: DRAWING NUMBER: 0107557 TAN
WALL THICKNESS +, 007 AnaLEs: 1 ENQIHEER: DATE: -
ANGULAR TOL S W OF A4SP




NOTE: 1. UNLESS OTHERWISE SPECIIED, ALL DIMENSIONS SHOWN ARE IN INCHES AND ALL
TOLERANCES ARE 10 BE: DEC. £.005; FRAC. £1/64; ANGLES £1/7.
2. 00 NOTE USE ANY SOLVENTS, POUSHES, CLEANSIRS OR ABRASMVES ON THE BRASS HARDWARET  IF THE DOORS ARE TO BE PANTED, IT IS
MPORTANT TO REMOVE THE HAROWARE BEFORE DOING SO TO PREVENT ANY OVERSPRAY OR SPILLAGE ON.THE HARDWARE. THE FPL BRASS FINSH IS
PROTECTED WTH A CLEAR DURAGLE ENAMEL. SOLVENTS, POLISHES, CLEANSERS AND ABRASIVES WILL BREAK DOWN THIS PROTECTIVE COATING AND THE
BRASS WILL DULL AND TURN DARK. TO CLEAN: USE MILD SOAPY WATER, RINSE AND DRY WTH A SOFT CLOTH.
3. QUANTITY YARES.
(19
() 020000002000 020 5000 Kt | S — {
4 | |
RO, PART DESCRE TN QUANTY
1 | Fi0-32 X 2° WACHINE SCREW 2 &  Tosk
[ 2 [INTERIOR_FSCUTCHEON PEATE - ROUND OF SQUARE -y i
3| EXTERIOR_ ESCUTCHEON PLATE — ROUND OR SOUARE ) Architectural lesging
4| HanilE z B
5_| RN PLATE SLEEVE ' S ;
SPINDLE : . Test sampie caomplies with these detaiis,
SET_SCREW 2 : Deviations are noted.
5 { THUMB KNOB ;
| KEY CYUNDER é
iy Report# E \3
| §7 x 5/16. Prows 3 _ﬁs_li— @
17 | CARE INSTRUCTIONS (SEE NOTE 37 Date l Tech mm—
13 | PLASTIC WASHER . e
14 | SNAP RING p
15 | WAVY WASHER p
16 | BUSHINGS A5 REQUIRED




NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS SHOWN ARE IN INCHES AND ALL
TOLERANCES ARE TO BE: DEC. +.005; FRAC. #1/64; ANGLES +1/7.

STANDARD G-U) MOUNTING HOLES AND COUNTERSINKS TYRICAL

i
eVl T
InN j:
2.000
1;4, 2000
2.000
L1,

=t =

2]

®
==
o
.
<]
© 77.125 FOR 6-8
79125 FOR 6-10
81.125 FOR 7-0
893125 FOR B-0

77.125 FOR 10-0

66.220 FOR
78.422 FOR
£6.220 FOR 8-6 U

I__To @0 @—

&
o
d.L
° [
-l_:_: \/ ==
35.000
e

%.mo x 90 {2)

. "EAGLE AUTOMATIC™
F__@ng;leight : Dwg# Description Pat# Part lengthiPanel hgt.
GEE S RISE 70 EAGLE GEARL GUIOO0 . 77435 177 18
i Greaterthan 68 A38E |70 EAGLE GEAR| GU1000 © 77.125- | 77 316 -
: REMOVE -2 TABS! 70.125 ! 79316
A3BE 170 EAGLE GEAR! GUM000 | 79,125 : 79 3/i6
A3BE | 7.0 EAGLE GEAR| GUM000 | 79.125. ! 79 316 -
: REMOVE 0-1 TABS: 81.125 : 813/16
; ¥3 AME | T-OEAGLE GEAR! GUI000 | 81125 (81 316
Greater than 7-0 ASBE | T EAGLE GEAR| GLHO00 79.125 | 81 ¥16-
& lo6s than 7.8 ALWAYS REMOVE 1 TAB 9 318
AEM 127EXT. | GUIDI9 | 241
Equal To 79 & Cut Gear Down To} 60925 - | 90 3116 -
A3SE 80 EAGLE GEAR! GUI00T : 93125 | 93316
‘ AIE 80 EAGLE GEAR] GU1GDT | 93125 a3 316
G A3BE | 8.0 EAGLE GEAR] GUM0DT ¢ 93.125 93 316 -
& oqualto 86 ¢ A38M 12* EXT, GUIM9 o5 99 316
. A3E 170 EAGLE GEAR! GU1000
Gf:i;:htz":a'ﬁ ALWAYS REMOVE 2 TABS 7125 51’353';,‘: .
A784 9.8 Extension GUI04E : 22.36
Greater than 9.6 |85 | TOBAGLE BEAR L CUIOID o7 108 ‘1133016
& tess than 10-0 ALWAYS REMOVE 2 TABS M7 316
- A7HE 1100 Extension | GUIDA5 3640
ol AME :TOEAGIE GEAR| GUIDID : - ...
ALWAYS REMOVE 2 TABS: '~ 17 316
A7IF i 100 Extension | GU1045 | 40.000

}%‘E—Architectuml Testing

Test sampie cbmplies with these details.
Deviations are noted.
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NOTE: 1. UNLESS OTHERWISE SPECIFIED, ALL DIMENSIONS SHOWN ARE IN INCHES AND ALL
TOLERANCES ARE TO BE: DEC. +.005; FRAC. +1/64; ANGLES +1/2'.
2. WHEN POWDER COATING, BOTH SIDES MUST BE FULLY COVERED.

POWDER COATING (CLEAR OR COLORED) MAY AFFECT QVERALL DIMENSIONS.

&0 ~ 532 |-
1.000
R.500
@) R.591
1750 4+ -
i
R.125 875
/ (TYP.) 618
!
\/” { — 591 =
3.760 ( 1 76‘3/ DETAIL OF CUTOUT
3.740 76¢
1.750
v
1,000 : ! 1,005/
\ 500
\ f £, Architectural Testing
D00 ~p=— DIA. 336 x 82" CSK b ies with these details.
(2 PLCS) - Test Sampé%ﬁ?a%gnsém noted.
ZAS Y
[T — EXPOSED SURFACE —--—-- R‘—'PO“”@@@ A
! | \ _! par; QIS Tech 2=
| o <87 |
105 —f 1710 —I——-, ﬁ\ 1 THIS DRAWING AND ITS CONTENTS ARE THE .PROPERTY oF
| .090 1.680 ! | | Excie wwoow & Doo. NO USE OR SePRODUCTION OF T
i J | | iPRESS VAN FEMaSSON OF CAGE WOk & 0008
A L -------- _ TITLE: LATCH SIRIKE

T0P_AND BOTIOM

FINISH: ~ STD. GU COLORS: ABR,
BCH,BLK,BRS LTB,0RB,SST,WHT

MATL: BRASS
' SST IS STAINLESS STEEL

DET: MJP SCALE:  1=1

101

REV. DIM_TOL. BEFORE RELEASED |REL | 0597 [ 8/15/02 |DCN: 0597  [DRWG:  A317

NO

DESCRIPTION DFT] DOC | DATE [DATE: 11/29/00 | A 01 OF 01




REVISIONS
REV [PO/PLM| DESGRIPTION | DATE |ENG[ORFT]
BC-00] 21152 | WIGRATE T0 IWVENTOR, UPDATE STANDARDS [01/16/2012] | kS

j— .763 —=

620 —=
— 285 r R.485 @

f ©.250 THRU M
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